
CONTROL OF URBAN POLLUTION 
                                                                                           SERIES : CUPS/ 69 /2008 
 

 

 

 

 

 

Performance of Sewage Treatment 
Plants - Coliform Reduction 

 

 

 

 

 

 

 

 

 

 

 

 

 

CENTRAL POLLUTION CONTROL BOARD 

MINISTRY OF ENVIRONMENT & FORESTS 

Website: www.cpcb.nic.in  

  e-mail: cpcb@nic.in 
 



Uf. 1ft. J.tl\i)'ticf>'(. ~.~.~.

3M~

J. M. MAUSKAR, IAS

Chairman

FOREWORD

c$~ ~"ffUT ~?rUT ~
(1fffif mq)R cpr ~)

.... L ..... 'fCi ir-l .

Central Pollution Control Board
(A Govt. of India Organisaton)

Ministry of Environment & Forests
Phone:22304948~2307233

The predominant cause of water pollution in India is the presence of Fecal Coliform,
[...]
SD 6301 21 29621 644 631 0.17 6540 237 7802 395 
Min 13 0.29 68 5 1.3 0.0002 13 0.5 78 1.1 
Max 1300 3.8 5000 180 680 0.19 980 68 980 50 
Avg 2691 1.2 1373 51 95 0.016 393 10 317 10 

Faecal 
Streptococci 

SD 393 1.2 1593 47 185 0.048 326 18 305 17 
  
Note:  All values X 104MPN/100 mL  
 

 
Table 4.4 :  Summary of Results of IIT, Roorkee 

(Figures in parameters are arithmetic average) 
 

 

83.9 

93.8 

99.7-99.5 

99.3-99.5 

99.2-99 

Percent 
Reduction 

130 
 

0.15 – 930 
 

0.15-210 

0.11 – 4.3 
 

0.023 – 23 
 

Fecal Coliform 
MPN/100 mL  
Effluent X 104  

99.3-99.1 0.023 - 230 
 

1.5-430 
 

4.3 –930 
 

99.3 0.21 – 1.5 
 

9.3 - 930 
 

1.5 – 4.3 
 

80.9 6.8 
 

450 
 

28 
 

99.7-99.8 0.39 - 23 
 

1.1 - 23 
 

          1.6 - 43 
 

99.9-98.5 0.23 - 15 
 

1.9 - 23 
 

          2.3 – 23  

Percent 
Reduction 
 

Fecal Coliform 
MPN/100 mL  
Influent X 106  

Total 
Coliform 
MPN/100 mL 
Effluent X 104

Total 
Coliform 
MPN/100 
mL  
Influent X 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

OP 

ASP 

Anaerobic Filter 

UASB 

UASB 

106

nt  

 
 

Treatme
 plant 

 
 
 
 

 - 38 -



 
 
 

 
Table 4.5: Sewage Treatment Plants in Delhi 

 

 

 
Sl.No 

 
Name of the STP’s & 

Capacity  (mgd) 

 
Design 

capacity 
(MLD) 

 
Actual flow 

(MLD) 
Type of STP 

 
Present Status 

1 Coronation Pillar STP’s 
1) (10)  
2) (10 + 20) 
 

 
45.46 
45.46 
90.92 

 
40.87 
63.46 
56.55 

Activated sludge process 
(ASP), trickling filter & 
ASP 

Under utilised 
Over the Des. Cap. 
Under Utilized 

2. Delhi Gate (2.2) 10.00 10.00 High rate bio-filters 
Densadeg technology  

Running on designed 
capacity 

3. Ghitorni (5) 22.73 Nil Activated sludge process Not in operation 

4. Keshopur STPs 
1)             (12)  
1) (20)  
2) (40) 

 
54.55 
90.92 
181.84 

 
46.55 
95.10 
106.46 

 
All the three plants 
designed on activated 
sludge process 

i)12 mgd not running, 
sewage passes through 
PST. ii) Over the Des. 
Cap. iii) Under- utilized 

5. Kondli STP’s 
1) (10-Phase-I)  
2) (25 -Phase-II)  
3) (10-Phase-III) 

 
45.46 
113.65 
45.46 

 
56.55 
57.96 
28.36 

 
All three activated sludge 
process 

Over the capacity 
Under- utilized 
Under- utilized 
 

6. Mehrauli STP (5) 22.73 4.95  Extended aeration Under-utilized 
 

7. Najafgarh STP (5) 22.73 2.27 Activated sludge proc. Under- utilized 
 

8. Nilothi STP (40)  181.84 15.0 Activated sludge process Under- utilized 
  

9. Narela STP (10) 45.46 2.50 Activated sludge process Under- utilized  
 

10. Okhla STP’s  
1)         (12)  
2)         (16)  
3)         (30)  

                    (37)  
                    (45) 
 

 
54.55 
72.73 
136.38 
168.20 
204.57 

 
39.09 
40.91 
136.98 
159.11 
181.84 

All the plants designed on 
activated sludge process 

Under- utilized 
Under- utilized 
Running in cap. 
Under-utilized 
Under-utilized 
 

11. Papankalan STP (20) 90.92 37.73 Activated sludge process Under-utilized 
 

12 Rithala STP’s 
1) (40) Old  
2)  (40) New 

 
181.84 
181.84 

 
46.28 
185.07 

Activated sludge process 
& High rate aerobic ASP 
& biofor/biofilter 

Under-utilized 
Over the des. cap. 

13. Rohini STP (15) 68.19 Nil Activated sludge process Not in operation 
 

14. Sen N.H. STP (2.2)      
                          

10.0 10.0 High rate Bio filter Running on designed 
capacity. 

15. Timarpur O.P. (6) 27.27 4.79 Oxidation ponds Under-utilized 
16. Yamuna Vihar STP’s 

1) Ph-I(10)  
2) Ph-II(10) 

 
45.46 
45.46 

 
27.27 
14.77 

Activated sludge process Under-utilized 
Under-utilized 

17. Vasant Kunj STP’s  
1) (2.2) 
2) (3.0) 
 

 
10.00 
13.63 

 
3.18 
4.36 

ASP & Extended aeration Under-utilized 
Under-utilized 

Total         30 2330 1478   
 

 
 
 
 
 
 
 
 
 

 - 39 -



 - 40 -

 
 
 
 
 

Table  4.6:  Performance Evalution of Sewage Tretment Plants in Delhi 
 

Performance Evaluation of STP’ (24 Hour composite Monitoring 
for every three hourly samples) 

Influent Quality Effluent Quality 
% reduction Sl. 

No. 
Name of STP & 
Capacity (mgd) 

Design 
Capacity
, M LD 

Actual 
flow, 
MLD 

pH TSS COD BOD Cond. pH TSS COD BOD Cond. TSS COD BOD
1 Cor. Pillar(10) 45.46 40.87 7.2 179 317 112 908 7.4 35 61 18 1090 80.45 80.76 83.93 

 (20+10) 136.38 120.01 6.44 342 172 48 1700 6.9 93 48 15 1730 72.81 72.09 68.75 

Keshopur(12*) 54.55 46.55 - - - - - - - - - - - - - 

(20) 90.92 95.1 7.3 404 560 282 1390 7.6 78 149 45 1390 80.69 73.39 84.04 2 

(40) 181.84 106.46 7.3 404 560 282 1390 7.8 21 55 10 1520 94.80 90.18 96.45 

Okhla(12) 54.55 39.09 7.3 498 517 204 1440 7.8 21 54 10 1460 95.78 89.56 95.10 

(16) 72.73 40.91 7.4 291 486 207 1510 7.7 83 108 48 1400 71.48 77.78 76.81 

(30) 136.38 136.98 7.4 647 551 222 1480 7.6 76 153 45 1470 88.25 72.23 79.73 

(37) 168.2 159.11 7.3 480 515 249 1590 7.8 32 62 12 1540 93.33 87.96 95.18 

3 

(45) 204.57 181.84 7.3 480 515 249 1590 7.7 27 51 19 1530 94.38 90.10 92.37 

4 Narela  (10) 45.46 2.5 7.4 426 447 100 1720 8 38 72 8 1720 91.08 83.89 92.00 

Y. Vihar (Ph.-I 10, 45.46 27.27 7.1 391 505 174 1110 7.7 44 84 17 1050 88.75 83.37 90.23 
5 

Ph.-II 10) 45.46 14.77 7.2 405 538 199 1020 7.5 39 44 20 1070 90.37 91.82 89.95 
6 Timarpur O.P -(6) 27.27 4.79 6.7 412 272 106 1650 7.3 11 26 4 1650 97.33 90.44 96.23 
7 Najafgarh (5) 22.73 2.27 7.4 165 205 54 810 7.7 29 38 1 687 82.42 81.46 98.15 

8 Nilothi (40) 181.84 15 7.7 432 328 90 2340 7.8 21 26 4 1960 95.14 92.07 95.56 

9 Dr. SenN.H.(2.2) 10 10 7.5 370 585 236 1680 7.4 36 46 16 1660 90.27 92.14 93.22 

10 Delhi Gate (2.2) 10 10 7.5 263 605 147 1020 7.3 26 62 20 1030 90.11 89.75 86.39 

11 Papankalan (20) 90.92 37.73 7.6 142 275 103 2190 7.9 39 46 10 1580 72.54 83.27 90.29 

Kondli   Ph.-I (10) 45.46 56.55 7.3 363 507 241 1390 7.8 68 140 27 1390 81.27 72.39 88.80 

Ph.-II (25) 113.65 57.96 7.3 604 588 261 1550 7.6 45 50 34 1350 92.55 91.50 86.97 12 

Ph.-III (10) 45.46 28.36 7.3 519 615 237 1530 7.8 16 50 14 1220 96.92 91.87 94.09 

    13 Mehrauli(5) 22.73 4.95 7.8 251 326 126 1090 8.1 12 35 7 1180 95.22 89.26 94.44 

Rithala  {(40 Old) 181.84 46.28 7.2 330 399 205 1260 7.5 75 54 14 1240 77.27 86.47 93.17 
14 

(40 New)} 181.84 185.07 7.2 330 399 205 1260 7.3 47 151 55 1230 85.76 62.16 73.17 

Vasant Kunj (2.2) 10 3.18 7.5 379 460 323 1710 7.8 23 43 7 1450 93.93 90.65 97.83 
15 

(3) 13.63 4.36 7.4 479 565 306 1400 7.9 49 80 20 1470 89.77 85.84 93.46 

16 Rohini (15) 68.19 Nil - - - - - - - - - - - - - 

17 Ghitorni (5) 22.73 Nil - - - - - - - - - - - - - 

 Total 2330 1478              

• Keshopur 12 mgd STP is not running fully, it is observed that the sewage passes through Primary 
Settling Tank. All values are in mg/l except pH and conductivity (µ mhos/cm)  

Table 4.7 : Performance of Bacteriological reduction through Sewage Treatment 
Plants in Delhi 

Performance evaluation of Sewage Treatment Plants in Delhi 

Influent Bacteriological Quality 
Effluent Bacteriological 

Quality 

% Reduction 

Sl. 

No. 

Name of the STP & 

capacity (mgd) 
Total Coliform 

(Nos/100ml) 

Faecal 

Coliform 

(Nos/100ml) 

Total 

Coliform 

(Nos/100ml) 

Faecal 

Coliform 

(Nos/100ml) 

Total 

Coliform  

Faecal 

Coliform  

1. Najafgarh (5) 10900000 5100000 320000 120000 97.06 97.65 
2. Papankala (20) 13100000 10300000 120000 70000 99.08 99.32 
3. Delhi gate (2.2) 26000000 19000000 1700000 1100000 93.46 94.21 
4. Dr. Sen N. H. (2.2) 133000000 102000000 240000 21700 99.82 99.98 
5. Nilothi (40) 61000000 50000000 120000 70000 99.80 99.86 
6. Cor. Pillar (10) 39000000 32000000 200000 110000 99.49 99.66 
7. Cor. Pillar (30) 78000000 44000000 700000 200000 99.10 99.55 



                                 
 
 

 
(Table 4.7 continued…) 

 
Performance evaluation of Sewage Treatment Plants in Delhi 

Influent Bacteriological Quality 
Effluent Bacteriological 

Quality 

% Reduction 

Sl. 

No. 

Name of the STP & 

capacity (mgd) 
Total Coliform 

(Nos/100ml) 

Faecal 

Coliform 

(Nos/100ml) 

Total 

Coliform 

(Nos/100ml) 

Faecal 

Coliform 

(Nos/100ml) 

Total 

Coliform  

Faecal 

Coliform  

8. Narela (5) 17000000 10000000 110000 40000 99.35 99.60 
9. Vasant Kunj (3) 6900000 3900000 178000 101000 97.42 97.41 
10. Vasant Kunj  (2.2) 71000000 46000000 17000 8000 99.98 99.98 
11. Okhla (12) 370000000 65000000 2900000 230000 99.22 99.65 
12. Okhla (16) 51000000 27000000 990000 530000 98.06 98.04 
13. Okhla (30) 204000000 107000000 115000000 25000000 43.63 76.64 
14. Okhla (37) 197000000 111000000 1280000 710000 99.35 99.36 
15. Okhla (45) 197000000 111000000 4100000 600000 97.92 99.46 
16. Y. Vihar (Ph.-I 10) 1210000000 410000000 19400000 4600000 98.40 98.88 
17. Y. Vihar (Ph.-II 10) 1570000000 370000000 8500000 5200000 99.46 98.59 
18. Keshopur  (20) 430000000 135000000 91000000 7200000 78.84 94.67 
19. Keshopur  (40) 430000000 135000000 11500000 5100000 97.33 96.22 
20. Kondli (Ph.-I 10) 670000000 320000000 24000000 13900000 96.42 95.66 
21. Kondli (Ph.-II 25) 910000000 480000000 5500000 1800000 99.40 99.63 
22. Kondli (Ph.-III 10) 570000000 370000000 2700000 140000 99.53 99.96 
23. Rithala (40 Old) 1080000000 710000000 32000000 4600000 97.04 99.35 
24. Rithala (40 New) 1080000000 710000000 49000000 5900000 95.46 99.17 
25. Mehrauli (5) 290000000 210000000 490000 20000 99.83 99.99 
26. Dr. Sen N.H (2.2)  

(After Bio-filter) 133000000 102000000 179000 13500 99.87 99.99 

27. Dr. Sen N.H (2.2) 

(After U.V. reatment) 133000000 102000000 27000 11200 99.80 99.99 

 
 
 

 
 
 

 - 41 -



 
 
 
 

 
 

 
 

4.2.     Post Treatment    
 

4.2.1. Post Treatment    of     UASB     Reactor    Effluent   by Coagulation 
Followed by Chlorination 
 

The observations revealed that the treatment of wastewater by UASB alone 
cannot sufficiently meet the effluent discharge standards. As per Indian 
standards, to discharge effluents into rivers or streams SS, BOD, COD, Total 
Coliform and Fecal Coliform should be less than 100mg/l, 30mg/L, 250mg/L, 
10000MPN/100ml and 2500MPN/100ml respectively. However, the UASB 
effluent cannot bring out the quality up to the standards and therefore cannot be 
used for restricted irrigation without proper post-treatment. 
 - 42 -



 - 43 -

 

 
 
 
 
Coagulation and flocculation of organic matter and microorganisms is of 
practical importance in wastewater treatment and chemical coagulation of 
biologically treated wastewaters is most often used as the initial step in water 
renovation systems (Gao et al., 2002). Therefore, the coagulation-flocculation 
was provided as post-treatment for the effluent of an UASB reactor treating 
domestic wastewater. This study makes use of four coagulants i.e. alum, ferric 
chloride, ferric sulphate and polyaluminium chloride. To remove pathogens, 
chlorination was also applied after coagulation-flocculation process.  
 

The physico-chemical and microbiological characteristics of the UASB reactor 
effluent observed are summarized in Table 4.8  
 

Table 4.8  Characteristics of the UASB reactor effluent  
Parameter Values 
PH 7.1-7.6 
Turbidity (NTU) 35-55 
Alkalinity (mg/L) 373-450 
TSS (mg/L) 65-110 
COD (mg/L) 109.48-256 
BOD (mg/L) 38-55 
Total Coliform (MPN/100ml) 2.3x105-2.3x107 
Fecal Coliform (MPN/100ml) 4.3x104-9.3x106 
Fecal Streptococci (MPN/100ml) 2.3x104-4.3x105 
 

Different set of experiments consists of laboratory jar-test assays to choose the 
adequate coagulant dosage were used. The following dosages for different 
coagulant were tested as depicted in Table 4.9 
 

Table 4.9  Different Coagulant dosage used for Jar test 
Coagulant Dosage (mg/L) Dosage as Al/Fe (mg/L) 
Alum  25-125 (as Al2O3) 6.7 to 33.4 mg/L (as Al) 
PAC  45-120 (as Al2O3) 12.0 to 32.0mg/L (as Al) 
Ferric Chloride   20-120 (as FeCl3) 6.6 to 39.6 mg/L (as Fe) 
Ferric Sulphate  20-120 (as Fe2(SO4)3) 2.9 to 17.6 mg/L (as Fe) 

 

The jar-test assay was performed with one-liter standard flasks by establishing 
the following operating conditions:  

• Coagulation Speed      : 100 rpm; Coagulation time: 2 minutes  
• Flocculation speed      : 20   rpm; Flocculation time: 20 minutes  
• Settling time       : 30 minutes  

After the designated settling period, 200 ml of supernatant was withdrawn with a 
syringe from about 10 mm below the free surface. Physico-chemical and 
microbiological parameters were analyzed for treated and untreated wastewater 
as per described in Standard Methods (APHA, 1998). 
 

4.2.2    Determination of the optimal coagulant dose and Turbidity removal  
A wide range of coagulants and disinfectants can be used for water and 
wastewater treatment. The most common coagulants used include ferric sulphate, 
aluminum sulphate, and ferric chloride, and the disinfectants used are chlorine, 
sodium hypochlorite, and chlorine dioxide. An efficient water treatment chemical 
reagent should ideally be able to disinfect microorganisms, partially degrade and 
oxidize the organic and inorganic contaminants, and remove colloidal/ suspended 
particulate materials and heavy metals (Jiang et al., 2006). 
 

The effectiveness of coagulation was calculated by measuring the residual 
turbidity. The comparative performance of the four coagulants w.r.t turbidity  



 
 
 
 
removal at different doses has been shown in Fig 4.4. Alum and PAC can remove 
more than 95% of turbidity. The effluent turbidity with Alum and 
Polyaluminium Chloride (as Al) was observed <1 NTU at optimum doses of 20 
mg/L (75 mg/L as Al2O3) and 24 mg/L (300) with Iron salts i.e. FeCl3 and Fe2 
(SO4)3 (as Fe) an effluent turbidity of 5 NTU and 3.3 NTU were achieved at 
optimum doses of 39.6 mg/L and 17.6 mg/L [both 120 mg/L as FeCl3 and Fe2 
(SO4)3 ] likewise. Thus, they are capable to remove turbidity at 85-91%. 
Marchioretto and Reali (2001) also found 89% turbidity removal at an optimum 
ferric chloride dose of 21.45 mg/L as Fe. There is no colloidal restabilization 
occurs for PAC coagulant at higher doses, while restabilization occurs for alum at 
higher does i.e. more than 25 mg/L (as Al).It should be noted, although the alum 
dose is same as PAC, but proper dosage control is necessary to prevent 
restabilization. 
 

 

5.0

5.5

6.0

6.5

7.0

7.5

0 5 10 15 20 25 30 35 40 45

Coagulant Doses (as mg of Al or Fe /L))

pH
 C

on
ce

nt
ra

tio
n

Alum PAC FeCl3 Fe(SO4)3

Fig. 4.4 Comparative turbidity removal performance with four coagulants 
 

4.2.3    Variation in pH values at optimum doses of different coagulants 
 

The pH concentration at optimum doses of different coagulants is shown 
graphically in Fig 4.5. It shows that the pH reduction is higher with alum and 
ferrous sulphate and lower with PAC and FeCl3. At optimum doses of Alum, 
PAC, ferric chloride and ferrous sulphate the pH were noted 6.4, 6.8, 6.9 and  6.1 
respectively. The results implied that under effluent pH discharge restrictions, 
PAC and FeCl3 are much more useful coagulants. 
 

0
2
4
6
8

10
12
14
16
18
20
22
24

0 5 10 15 20 25 30 35 40
Coagulant Dose as Al or Fe (mg/L)

Ef
flu

en
t T

ur
bi

di
ty

(N
TU

)) 

Alum PAC FeCl3 Fe2(SO4)3

UASB reactor effluent 
Turbidity= 39.7

 

Fig 4.5  Variation in pH concentration at optimum doses of different coagulants 

 - 44 -



 
 
 
4.2.4    Suspended Solids Removal 

 

The suspended solids concentration in UASB reactor effluent ranges from 65-110 
mg/L with an average value of 90 mg/L.  After coagulation, it reduces below 30 
mg/L. More than 75% of suspended solids were removed by coagulation-
flocculation process. The suspended solids removal efficiency was 78% at an 
alum dose of 20 mg/L (as Al), 75% by PAC at the dose of 24 mg/L (as Al). Finch 
and Smith (1986) reported a 90% SS removal at an optimum alum dose of 80 
mg/L (as Al).  A high SS removal efficiency (84%) was obtained using Ferric 
Sulphate (as Fe) at the dose of 18mg/L (Fig. 4.6). However, much higher doses of 
FeCl3 is needed for SS removal. Chung and Bhagat (1973) reported that 40 mg/L 
ferric sulphate and ferric chloride (as Fe) provided upto 90 % SS removal 
efficiency. 
 

UASB reactor effluent 
TSS = 70-110mg/L

0
10
20
30
40